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4/4 BOX

2/4 BOX:2PCS

1/4 BOX:2PCS

1/4 BOX
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2/4 BOX
1515mm

1714mm
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3/4 BOX
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3/4 BOX

Item no Qty Reference Image



6

3/4 BOX

Item no Item noQty QtyReference Image Reference Image
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3/4 BOX

Item no Qty Reference ImageDescription

M8*145

M5*30

GG 14+2 M6

M6*5512+1KK

M8*60

M6*45

M6*25

M6*15

Φ6x200UU 16
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104+5SS

WW

VV

QtyItem no Reference Image

4/4 BOX
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Please note the pilot hole direction.

1714mm
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Please note the pilot hole direction.

3432mm
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1515mm
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Fix S1 and S2 with Screws & Nuts KK.



29



30



31



32

Note: Pre-assemble Screw (TT), Do not tighten untill finished Step 34.
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Note: Pre-assemble Screw (TT), Do not tighten untill finished 
Step 34.
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Note: Pre-assemble Screw (TT), Do not tighten untill finished Step 34.
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Note: Pre-assemble Screw (TT), Do not tighten untill finished Step 34.
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Note: Pre-assemble Screw (TT), Do not tighten untill finished Step 34.
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TIGHTEN ALL PRE-ASSEMBLED SCREWS ON BLOCKING BAR, FIX ALL SLANT BAR (B1) BY USING SCREWS 
(BB). 
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NOTE: PRE-ASSEMBLE BOLT &WASHER (LL)/SPACER(MM), 
DO NOT TIGHTEN THIS STEP. 
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NOTE: PRE-ASSEMBLE BOLT &WASHER (LL)/SPACER(MM), 
DO NOT TIGHTEN THIS STEP. 
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NOTE: TIGHTEN ALL PRE-ASSEMBLED BOLTS ON BOTTOM OF PANELS.
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STEP.44

WW 1X SS 52X

WW

SS E1/E2/E3/E4

WW

6 7
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STEP.45

VV 1X SS 52X

VV

SS E1/E2/E3/E4

VV
6 7


	OD06KTSC12SN 10x12双顶挑檐木篷说明书
	OD06KTSC12SN 10x12双顶挑檐木篷说明书-1
	OD06KTSC12SN 10x12双顶挑檐木篷说明书
	10X12小尺寸木头挑檐棚说明书 C0350595-0598


	OD06KTRZ1220SB 说明书（更新） 56



